














    Metropolitan Sewerage District 
    of Buncombe County, NC 

 AGENDA FOR 8/17/16 
 Agenda Item Presenter Time 

Call to Order and Roll Call VeHaun 2:00 

01. Inquiry as to Conflict of Interest VeHaun 2:05 

02. Approval of Minutes of the July 20, 2016 Board
Meeting

VeHaun 2:10 

03. Discussion and Adjustment of Agenda. VeHaun 2:15 

04. Informal Discussion and Public Comment VeHaun 2:20 

05. Report of General Manager Hartye 2:25 

06. Consolidated Motion Agenda 2:35 

a. Consideration of Bids-Point Repair Contract No. 1 Hartye 

b. Consideration of Bids-Arco Road and New Haw 
Creek Rd. @ Trinity Chapel Rd. Sewer 
Rehabilitation Projects

Hartye 

c. Consideration of Developer Constructed Sewer 
[...]
constructed sewer system.    
  
 
 
 
 



MSD
Engineering Division

8/04/2016

Hawthorne Turtle Creek Sewer Extension - MSD Project # 2014130
Metropolitan Sewerage District of Buncombe County

!!2
!!2

!!2

!!2

!!2

!!2

!!2

!!2 !!2 !!2

!!2 !!2

!!2

!!2

!!2 !!2 !!2

!!2

!!2

!!2

!!2

!!2

!

!
!

!

TIMBER CT

TURTLE CREEK DR

FOXFIRE DR

BL
OS

SO
MW

OO
D 

DR

WESLEY DR

ST
RA

W
BR

ID
GE

 C
T

COLD STREAM CT

SW
EE

TE
N 

CR
EE

K 
RD

Hawthorne Turtle Creek 
Sewer Extension

Existing MSD Sewer



Metropolitan Sewerage District of Buncombe County 
 
Board Action Item  
 
BOARD MEETING DATE: August 17, 2016 
 
 
SUBMITTED BY: Tom Hartye, P.E., General Manager 
 
PREPARED BY: Owen Herbert, P.E., Project Manager 
   Kevin Johnson, P.E., Planning & Development Manager 
 
REVIEWED BY: Ed Bradford, P.E., Engineering Director 
 
 
SUBJECT: Acceptance of Developer Constructed Sewer System and Cost 

Reimbursement for the Reems Creek Master Plan Interceptor Phase II 
Sewer Extension, MSD Project No. 2015025  

 
 
BACKGROUND: This project is located inside the District boundary along Reems Creek, 

beginning at Pleasant Grove Road in Buncombe County and extending to 
the new Maple Trace residential development.  

 
This is a Collection System Master Plan Interceptor which will serve 
additional areas upstream; therefore, MSD designed, permitted, and 
obtained rights-of-way for the extension.  The project included installation 
of approximately 734 linear feet of 16-inch gravity sewer.      

 
 Construction of this system was funded by the developer, Windsor Built 

Homes, Inc. (Windsor).  The on-site sewer system within the development 
will be submitted for ownership at a later date, after it is complete.  The 
construction cost of the extension was $249,268.00.   
 
MSD required a larger line than Windsor needed for their development; 
therefore, they are eligible for cost reimbursement for their increased costs.  
Reimbursement in the amount of $22,900.00 was first approved for the 
additional pipe size at the July 15, 2015 MSD Board Meeting.  
 
During construction, a significant amount of rock excavation was required 
to install the sewer line as designed (which is both larger and deeper than 
Windsor needed, since it serves upstream areas). Windsor requested that 
MSD consider providing additional reimbursement due their increased 
costs per the MSD design.  
 
Windsor paid its contractor a total of $114,268.00 for the rock removal. 
MSD staff reviewed their rock quantities, and calculated the additional 
quantities required for the installation over and above what Windsor would 
have had to remove for their own development.  

  



 
This additional rock quantity amounts to approximately 127 Cubic Yards 
(CY).  Windsor paid $98.00 per CY for rock removal; therefore, the 
additional construction cost for this rock is $12,446.00.  MSD staff 
recommends additional reimbursement for this amount.   

  
 All other MSD requirements have been met. 
 
 
FISCAL IMPACT: The Board initially approved a reimbursement amount of $22,900.00. Staff 

recommends an additional amount of $12,446.00, giving a total 
reimbursement of $35,346.00  

 
 
STAFF RECOMMENDATION:  Acceptance of this developer constructed sewer system and 

authorization of the General Manager to disperse 
$35,346.00 to Windsor Built Homes, Inc. for cost 
reimbursement for this project.    

  
 
 
 
 



MSD
Engineering Division

8/04/2016

Reems Creek Master Plan Interceptor Phase II- MSD Project # 2015025
Metropolitan Sewerage District of Buncombe County

!!2

!!2

!!2

!!2

!!2

!

!

!

!

!

PL
EA

SA
NT

GR
OV

E R
D

PUG RUN

BR
INW

OO
D 

DR

REEMS CREEK RD

Reems Creek Master Plan 
Interceptor Phase II

Existing MSD Sewer



 
Metropolitan Sewerage District of Buncombe County 
BOARD ACTION ITEM 
 
 
BOARD MEETING DATE: 8/17/16 
 
 
SUBMITTED BY:    Tom Hartye, P.E. - General Manager 
 
 
REVIEWED BY:    Tom Hartye, P.E. - General Manager 
               Billy Clarke  - District Counsel 
               Forrest Westall, P.E. -  Engineer of Record   
 
PREPARED BY:    Ed Bradford, P.E.  -  Director of Engineering 
               Hunter Carson, P.E. - Project Engineer 
              
 
SUBJECT: Consideration of Engineering Design Contract - Plant High Rate Primary 

Treatment Project, MSD Project Number 2015054 
 
 

BACKGROUND: The District’s 2015 Facility Plan Update provides recommendations for 
phased improvements at the treatment plant over a 20 year planning 
horizon.   Major objectives of the Facility Plan Update were to recommend 
methods of extending the life and efficiency of the existing RBCs, and to 
define a long-term approach for transitioning away from the aging 
biological treatment technology.  

 
After extensive research of various options, the plan recommended near, 
mid, and long-term improvements. The near-term Headworks 
Improvements are designed and are almost ready for construction. This 
mid-term improvement project involves installation of a new       
chemically-enhanced primary clarification process. These improvements 
have been incorporated into the District’s Ten-Year CIP.  

 
 Chemically-Enhanced Primary Treatment (CEPT) was recommended in 

order to reduce organic and solids loading on the RBCs.  Early reduction 
of these constituents will improve treatment efficiency by reducing BOD 
and TSS, as well as promoting the growth of nitrifying bacteria on the 
RBCs. This will allow for better nitrification and reduction of influent 
ammonia.  

 
The District is looking to begin the design process for the CEPT project, 
which has an estimated cost of approximately $10 million. Construction is 
expected to begin by Spring 2018. 

 
 In accordance with NCGS 143-64.31 the District advertised a Request for 

Qualifications for the design phase and received responses from Black & 
Veatch, CDM Smith, and HDR.  After careful review and consideration of 
each firm’s capabilities, experience, and staffing, the selection committee 
selected CDM Smith as the most qualified engineering consultant to 
complete the design.  
 



CDM Smith has designed and installed many high rate clarification 
systems across the United States, and as a result has the expertise 
necessary to design and permit the first wastewater high rate primary 
treatment system in North Carolina.  CDM Smith has worked effectively 
on many projects with the District and has extensive knowledge of the 
MSD treatment facility.  They most recently completed the successful 
Incinerator System Emissions Upgrades Project.  

 
Staff therefore recommends that the District contract with CDM Smith for 
this design work.  

   
After receiving an initial proposal for CDM Smith’s engineering design fee, 
District staff negotiated a reduced fee in the amount of $998,900.00. As 
stated above, the preliminary construction cost estimate for this project is 
$10,000,000.00.  

 
 Please refer to the attached documentation, including the CDM Smith 

Scope of Services, for further details. 
 
 
        
FISCAL IMPACT: The FY16-17 design budget for this project is $960,000.00. Sufficient 

funds are available in the CIP Contingency Fund for the overage. 
       
 
 
STAFF RECOMMENDATION: Staff recommends the District enter into an engineering 

design contract with CDM Smith in the amount of 
$998,900.00, subject to final review and approval by 
District Counsel. 



 

  

 Exhibit A-1  

 EXHIBIT A 

TO AGREEMENT BETWEEN 

OWNER AND ENGINEER 

SCOPE OF SERVICES 

 

This is an exhibit attached to and made a part of the Agreement dated, _______________ 2016, between 

MSD of Buncombe County (OWNER) and CDM Smith Inc. (ENGINEER) for professional services.  

ENGINEER will provide project management, preliminary design, final design, permitting, and bid phase 

services for the Plant High Rate Primary Treatment Project. 

PROJECT DESCRIPTION AND OBJECTIVES 

The OWNER owns and operates a 40 mgd water reclamation facility located along the French Broad 
River. Major processes at the plant include: Screening, Grit and Grease Removal, Biological 
Treatment via seven-stage Rotating Biological Contactors (RBC), Intermediate Clarification, Cloth 
Media Filtration, Disinfection, Gravity Thickening, Belt Filter Press Dewatering, and Sewage Sludge 
Incineration (SSI).  
 
The OWNER completed a Facilities Plan in April 2015 which included recommendations for a new 
high rate primary clarification system (HRC) to be implemented downstream of a new fine 
screening and grit removal facility (currently under design by others). The new HRC system will 
remove influent BOD5 and Total Suspended Solids (TSS) to reduce the loading to the existing RBC 
system to improve treatability and enhance the ability for nitrification. The proposed HRC system 
will consist of two (2) 40-mgd trains for a combined total capacity of 80-mgd (to be confirmed by 
NCDEQ) and will generally include coagulation tanks, flocculation tank and clarifier for each train 
along with appropriate ballast recovery systems, and polymer and coagulant storage and feed 
systems. The proposed location of the HRC system will be within or in the same general location of 
the existing Primary Microscreen building.  

 
Basic Services to be provided by the ENGINEER under this Agreement shall be limited to the 
following: 

� Task 100 – Project Management and Meetings 

� Task 200 – Preliminary Design 

� Task 300 – Final Design 

� Task 400 – Permitting 

� Task 500 – Bid Phase Services 

The following tasks may be added at a future date by amendment for additional services: 

� Task 600 – Construction Phase Services (Future Task) 



 

  

 Exhibit A-2  

� Task 700 – Startup, Operations & Maintenance Manual, and Training (Future Task) 

The detailed scope of services for the basic services included under this Agreement for Tasks 100 
through 500 are as follows: 
 
Task 100 Project Management and Meetings 

 
The project management task includes those activities involved with the detailed planning and 
subsequent monitoring and control of the project. In addition to the ENGINEER’s normal in-house 
staff management and job tracking procedures, the following subtasks will be considered project 
management services: 
 
101 Project Kick-Off /Coordination Meeting 
 

A project kick-off meeting will be held with the OWNER to discuss project schedule, 
administrative procedures, respective responsibilities, communications, OWNER contacts, 
OWNER expectations, progress reporting, data collection, and other project matters as 
appropriate.   

102 Deliverable Review Meetings 
 

The ENGINEER shall meet with the OWNER at key milestones and after submittal of the 
major deliverables on the project as described under Tasks 200 and 300. The following 
milestone meetings are anticipated: 

• Alternatives Analysis Results and Technology Selection Workshop 

• Preliminary Design Report Review Meeting 

• 60% Design Review Meeting 

• 90% Design Review Meeting 

• 100% Design Review Meeting 

The meetings will serve as a venue to discuss key project issues and to receive OWNER 
comments before proceeding to the next project milestone.  The ENGINEER will issue 
meeting minutes after each milestone meeting.  

103 Project Management 
 

The ENGINEER shall track the overall project scope, schedule and budget during execution 
of the scope of work. This will include management of the design team, preparation of 
monthly project invoices and progress reports and coordination with the OWNER on the 
execution of the work over the anticipated 9 month schedule up to the bid phase under Task 
500. 

Task 200 Preliminary Design 

 
The ENGINEER will prepare a Preliminary Design Report summarizing the recommendations for 
implementation of the new HRC system. Improvements may include, but are not limited to, HRC 
system tanks and equipment, coagulation and polymer storage and feed systems, sludge pumping 
systems, ballast recovery systems, associated building mechanical, structural, architectural, 



 

  

 Exhibit A-3  

electrical and instrumentation system improvements.  The following subtasks will be considered 
part of this task: 
 
201 Data Collection 
 

ENGINEER will compile necessary information to support the preliminary design efforts 

including existing record drawings of the Primary Microscreen building, design drawings for 

the proposed fine screening and grit removal facility, available survey data and CAD files, and 

other data as may be appropriate.  It is assumed that the OWNER will provide necessary 

additional survey data of the areas necessary to develop the project design. The ENGINEER 

will identify the extents of survey required and coordinate with the OWNER’s surveyor as 

required. Survey will be provided to the ENGINEER in AutoCAD format and can be relied 

upon for use in preparing the design documents.  

202 Primary Microscreen Building Evaluation 
 

The ENGINEER proposes to potentially re-purpose the existing Primary Microscreen Building 

at the plant to house the new HRC system(s) through modifications and expansions of the 

existing building. To facilitate a decision on feasibility of re-purposing this building, the 

ENGINEER will conduct a detailed site visit and review of the building by appropriate 

functional discipline engineering staff including structural, electrical, architectural and 

building mechanical (HVAC/plumbing) for code compliance and structural compatibility with 

new functions. A technical memorandum will be prepared summarizing the findings of this 

evaluation and key decisions required during preliminary design to support re-purposing of 

the building. This task will occur simultaneously with the evaluation of alternate HRC 

technologies described in the next task.  

Upon completion of the building evaluation, it may be necessary to complete supplemental in 

place testing of the concrete structure by core sample, in place strength testing or 

petrographic analysis. Should this be necessary, the OWNER will coordinate with a local 

consultant to perform the testing based on direction from the ENGINEER. 

Expansion of the existing Primary Microscreen Building to the north may be necessary to 

accommodate the new HRC system.  If additional geotechnical borings are required as part of 

the analysis and design, the OWNER will coordinate with a local consultant to perform the 

borings and analysis based on direction from the ENGINEER.   

203 Alternatives Screening and Evaluations 
 

ENGINEER will review viable HRC technologies with the OWNER at the kickoff meeting to 

select final alternatives to be analyzed during preliminary design. The ENGINEER assumes a 

maximum of three (3) alternatives will be considered including ActiFlo, Co-Mag, and up to 

one other technology. Plan and section layouts for these alternatives, based on data provided 

from the manufacturers, will be prepared to facilitate preparation of capital cost of 

construction opinions for each option. Operation and maintenance costs for each alternative 

will also be developed to include power costs, chemical costs, and major maintenance events 

for use in 20-year net present worth comparison. Other non-cost criteria will also be 



 

  

 Exhibit A-4  

considered including constructability, performance and effluent quality based on pilot 

results, compatibility with future improvements, operation and maintenance considerations, 

etc.  The alternative screening process will include preparing sufficient information for the 

vendors to provide firm pricing that will be held for the duration of final design pending 

major revisions in scope of supply. 

The above criteria will be utilized to facilitate a technology selection with input from the 

OWNER. A written summary of the alternatives analysis will be included in the preliminary 

design report. 

204 Alternative Hydraulics Evaluation 
 

ENGINEER will analyze the open channel hydraulic conditions for each technology alternative 